Jrited States Industrial Environmentat Resear-n SPA 630 2-78-203
cnvironmental Protection Laboratory ~-plember 1978
Agency Cincinnats OH 45268

Research and Developfn;;\i N

wEPA Reuse of Treated
Fruit Processing
Wastewater in a
Cannery

EP 600/2

73-203 }

/Y




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development. U S Environmental
Protection Agency have been grouped into nine series These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental techno ogy Elmination of tradit onal grouping was consclously
planned to foster technology transer and a maximum interface in related fields
The nine series are

[...]
during this study than during the 1967-68 period, primarily
due to in-plant water use reduction and to preventing waste
solids (cores, peels) from contacting the wastewater.

2. Biological treatment performance is keyed to suffici-
ent nutrient (nitrogen and phosphorus) addition, control of
chlorination practices in the cannery and adequate aeration,
sludge return and clarification capacity.

3. Biological treatment kinetics during this study were
comparable to those observed during 1967-68: COD and BOD
soluble effluent concentrations were a function of the removal
rate per unit of mixed Tiquor volatile_suspended solids (MLVSS)
and the temperature (f7 = 0.019 «x 1.167-20g cop removed/g
MLVSS-day-mg/1 COD); the activated sludge production per unit
COD or BOD removed was the same as reported earlier (Yield =
0.50 g VSS/g COD removed = 0.68 g VSS/g BOD removed); and the
endogenous respiration rate of the MLVSS was apparently lower
than observed earlier while 55111 being equally temperature
dependent (kg = 0.05 x 1.157-20g vsSS/g VSS-day).

4. The mixed liquor suspended solids (MLSS) composition
was approximately as reported in 1967-1968 (MLVSS/MLSS = 0.89,
COD/M%VSS = 1.38, BOD/MLVSS = 0.25, N/MLVSS = 0.074, P/MLVSS =
0.016).

5. Biological effluent quality deteriorated when chlorine
was periodically applied in dry form during plant cleanup and
flushed to the aeration system at startup, apparently due to
selective killing of portions of the activated sludge organisms.
The effluent deterioration occurred as high effluent suspended
solids and, during extreme upset (i.e., 1976), as high COD,

BOD and chlorine demand.

6. Direct biological effluent multimedia pressure filtra-
tion resulted in a normal reduction in suspended solids of 20
to 30 percent. Alum added ahead of direct filtration did not
improve the suspended solids removal. The polymers investigated
did not result in improvement either. Without upsets it is
possible to maintain a reclaimed (filtered) effluent quality
with a turbidity less than 15 NTU and a suspended solids concen-
tration less than 20 mg/1.

7. Chlorination to 3 mg/1 or above with approximately one
hour contact, consistently provided bacteriological reduction
to: total coliform < 1/100 ml; fecal coliform < 1/100 ml; total

8



plate count < 500/ml.

8. The cost of reclaiming wastewater for reuse at Snokist
Growers' Cannery was about $0.20 per cu. meter, including the
cost of capital investment amortization. A new well development
would have resulted in a cost of about $0.085 per cu. meter of
water including capital investment amortization. The operating
cost of the two systems would be similar.

9. Snokist Growers can reduce its effluent emission rate
by more than 50% by using its reclaimed wastewater for initial
product conveying, container cooling and floor and gutter wash.
The BATEA discharge standards can be met during peach and pear
processing with this amount of reclamation and reuse.



SECTION 3
RECOMMENDATIONS

Recommendations based on the results of this study are
divided into categories, those specifically pertaining to
Snokist Growers future operations of the wastewater reclamation
system and use of reclaimed water, and those pertaining to the
entire food processing industry. These recommendations have
been reviewed and approved by the technical advisory committee.

INDUSTRYWIDE RECOMMENDATIONS

1. It is recommended that the food processing industry
consider wastewater reclamation and reuse as demonstrated at
Snokist Growers' Cannery as a viable alternative for reducing
pollutant emissions. It should be considered in concert with
other pollutant reduction measures such as in-plant controls.

2. It is recommended that industry and regulatory agency
representatives consider means for validating these results to
include Tow acid and non-thermally processed foods by confirm-
ing key results through further studies at appropriate facil-
ities.

SNOKIST GROWERS' CANNERY RECOMMENDATIONS

1. Further demonstration of consistent performance for
reclamation is recommended. Funding of Phase 2 of the project
to demonstrate reclamation and reuse on a full scale basis for
a two year period should be obtained. Full scale use for can
cooling,for initial product conveying and for initial process-
ing area (prior to peeling) washdown would give full use of the
reclaimed effluent.

2. Monitoring of the reclaimed effluent during the demon-
stration seasons should include: <coliform, fecal coliform and
total plate count analyses to demonstrate sanitary quality;
suspended solids and turbidity to demonstrate aesthetic quality;
heavy metals, pesticides, polychlorinated biphenyls (PCBs) and
halogenated organics to demonstrate whether there is a buildup
of toxic or carcinogenic substances during prolonged reuse.

The methodology, detection limits, frequency and quality assur-
ance program for all of these tests should be reviewed by con-
cerned regulatory agencies to assure that they will be able to

10



apply the results on an industry wide basis.

3. Reclaimed water quality criteria for reuse in critical
areas such as direct contact container cooling should be set
at:

Coliform Conform to the National Interim
Primary Drinking Water Regula-
tions

Fecal Coliform Conform to the National Interim

Primary Drinking Water Regula-
tions for Coliform

Total Plate Count Equal to or less than 500/ml
Average, Equal to or less than
1000/m1 max.

Turbidity Equal to or less than 20 NTU

Suspended Solids Equal to or less than 30 mg/1

Chlorine Residual Measurable residual at the point
of use.

4. 1t will be necessary to chlorinate to a residual of
approximately 3 mg/1 with one hour of contact to achieve ade-
quate bacterial kill. An alarm system for low chlorine residual
and for high turbidity in the reclaimed water should be extended
to appropriate locations for monitoring at all times that waste-
water is being reused in critical areas. In the event of a
chlorine residual or turbidity alarm during processing, water
supply to critical areas such as direct contact container cool-
ing should be converted to house water until the problem is
corrected.

5. Continued in-plant diligence to prevent chlorine
discharges toxic to the biological treatment system should be
maintained and to assure the protection of the biological system
and a consistent high quality effluent, the wastewater should
be equalized. The existing sludge reaeration basin should be
used for an equalization basin which would require inlet and
outlet structure modifications and addition of a pump in the
existing sludge pump building.

6. In-plant revisions are recommended to take full advan-
tage of reclaimed water and to reduce the cannery discharge.
Principally, this should consist of a collection and repumping
system for cooler overflows to allow further use at the floor
and qutter wash areas. The remaining coolers should be plumbed
into the reclaimed water system.

11



SECTION 4
FACILITIES AND CONDUCT OF THE STUDY

This study was conducted at the Snokist Growers cannery.
Reclaimed wastewater for reuse was produced from the cannery's
processing wastewater by biological treatment and effluent pol-
ishing facilities. Biological treatment was monitored during
the 1974 processing season and reclamation with pilot reuse was
evaluated during the 1975 and 1976 processing seasons. The
overall evaluation followed a detailed work plan which was devel-
oped by the principal investigator, project manager and the pro-
ject officer and was approved by the technical advisory commit-
tee.

TREATMENT FACILITIES

Facilities to provide activated sludge treatment of Snokist
Growers processing wastewater were constructed in 1967 and 1968
and were in existance at the start of this study. Effluent
polishing facilities were constructed in 1975 to enable the
cannery to reclaim water for reuse.

Biological Treatment Facilities

The wastewater treatment facilities at Snokist Growers were
described in the report of the 1967-68 R,D&D Grant.! These fac-
ilities (Table 1) and a laboratory of approximately 800 square
feet were valued at approximately $500,000 in 1968. A schematic
flow diagram of the wastewater treatment system is shown on
Figure 1. Figure 2 is an aerial view of the system and the
cannery.

The nutrient deficient but high strength (carbohydrate)
wastewaters are screened, and nitrogen and phosphorus are added
before entering the aeration basin. The wastewater is mixed
with return sludge and is aerated for biological treatment. De-
tention time in the aeration basin is from three to five days.
The contents of the aeration basin are nearly completely mixed.
The aeration basin effluent flows to the clarifier where settl-
ing removes the activated sludge mixed liquor suspended solids
(MLSS) (bacteria), before discharge of the effluent to the
Yakima River and/or to the reclamation facilities. The sludge
is returned to the aeration basin by pumping, or "wasted".

12



Wasted sludge is thickened by the flotation sludge thickener and
hauled to land disposal.

TABLE 1. EXISTING 1974 SNOKIST GROWERS PROCESS
WASTEWATER TREATMENT FACILITIES

Facility Description

1. Screening 8 mesh/cm (20 mesh/in) vibrating
screens.,

2. Aeration Basin 22,700 cubic meter (6 million gallon)

earthen dike, PVC 1lined basin with 5
surface aerators having a total of
292 kw (390 horsepower).

3. Clarifier 27.5 meter (90 ft.) diameter, hydrau-
lic sludge removal, 2.4 m (8 ft.)
side water depth, center feed.

4. Sludge Recirculation Two variable speed pumps each with
6,600 Titer per minute (1750 gal.
per minute) capacity.

5. Sludge Reaeration 5,700 cu. meter (1.5 million gal.)
basin with 45 kw (60 horsepower)
surface aeration.

6. Sludge Thickener 9.2 meter (30 ft.) diameter
pressurized recycle flotation sludge
thickener.

Design Capacity of Biological Treatment System

Flow = 6.8 x 10% liters/day (1.8 mgd)
COD = 10,000 kg/day (22,000 1b/day)
BOD = 7,300 kg/day (16,000 1b/day)

Reclamation Facilities

In 1975 Snokist Growers added facilities for reclaiming a
portion of the biologically treated processing effluent for re-
use in the cannery. These facilities, listed on Table 2, pro-
vide for multimedia filtration of the biological effluent, dis-
infection, and pumping to the cannery for reuse. Filtration is
through pressure filters and disinfection is by chlorination at
a controlled residual. The reclaimed effluent disinfection
system consists of a solution feed chlorinator which dissolves
gaseous chlorine into plant water for injection into the filtered

13



SCHREENED WASTE
FROM GCANNERY NUTRIENT(N, P)

\F ADDITION
METERING [}~

S S e Y
|
]
|
SLUDGE I
REAERATION :
BASIN |
TO RIVER |
< I |
L.—.._—f‘L'
I
Lo DISSOLVED AIR
Iy FLOTATION SLUDGE
: | THICKENER
l
'.J_q\.r\___
|
M 1
| | PRESSURIZATION |
|
Y VY =y
|
AERATION
BASIN

WASTE FLOW
——— SLUDGE FLOW

Figure 1. Snokist Growers' wastewater treatment system -
schematic flow diagram, 1968 - 1974.

14



Figure 2.

Snokist Growers' cannery and wastewater treatment system -
aerial view looking south. Cannery is in the foreground;
small aeration basin, clarifier and large aeration basin
are at the top; and the sludge thickener, sludge recircul-
ation pumphouse and filter/chlorination building are east
of the clarifier.

15



effluent. The chlorine solution is fed through a perforated
pipe diffuser into the filter effluent line ahead of the chlor-
ine contact tank. The chlorine contact tank feed and discharge
points are at opposite corners and 6 baffles across the tank
prevent short circuiting. The tank volume is approximately
220,000 1iters. Bacterial kill is enhanced by plug flow condi-
tions in the chlorine contact facility and the baffles are in-
tended to provide as close an approximation to plug flow as
possible.

TABLE 2. WASTEWATER POLISHING FACILITIES
CONSTRUCTED IN 1975

Facility Description

1. Filters Two 2.4 meter (8 ft.) diameter by 1.8
meter (6 ft.) high pressure filters.
Area = 4.7 sq. meters (50 sq.ft.) each.
Media = Microfloc MF 177 - 91.5 cm
(36 in.) depth: 30% 1.5 sp.gr. anthra-
cite (3 mm); 30% 1.6 sp.gr. anthracite;
30% 2.6 sp.gr. silica sand; 10% 4.0
sp.gr. garnet sand (0.25 mm) supported
on 7.6 cm (3 in.) 1-2 mm 4.0 sp.gr.
sand and 28 cm (11 in.) graded silica
gravel. Max. flow rate = 0.5 cm/sec =
1400 liter/min.ea. Backwash rate =
1.2 cm/sec = 3400 liter/min.ea.
Equipped with pipe underdrain, surface
wash, pneumatically operated automatic
valves, automatic backwash program,
flow and headloss meters and automatic
flow control.

2. Turbidity Meter Low range, continuous flow - Hach CR

3. Filter and Backwash Two constant speed 3800 liter (1000
Pumps gal.) per min @ 20 meter (66 ft.)
TDH/2600 1iter (700 gal.) per min.
@ 23 meter (75 ft.) TDH pumps, inter-
changeable. 22.5 KW.

4. Chemical Feed Pumps Liquid alum storage and automatic
stroke-adjustable feed pump. Polymer
stroke-adjustable feed pump. To be
used if needed.

5. Reclaimed Water Pump Split case 2600 liter (700 gal.) per
min. @ 54 meter (177 ft.) TDH pump.
37 KW. (continued)

16



TABLE 2. (Continued)

Facility

Description

6. Chlorinator

7. Chlorine Residual
Analyzers

8. Chlorine Contact
Chamber and Backwash
Water Storage

9. Controls and
Operation

One 227 kg (500 1b.) per day chlorin-
ator with motorized control valve

and motorized vacuum valve for "com-
pound loop" control.

Two wastewater type amperometric con-
tinuous flow analyzers for monitoring
and controlling chlorine residual at
the filter effluent and for monitor-
ing chlorine residual at the reclaimed
water pump inlet.

Two hundred twenty seven cu. meter
(60,000 gal.) baffled chamber - 11.6
meters (38 ft.) x 6.7 meters (22 ft.)
x 3 meters (10 ft.) deep with 6
baffles.

a. Flow to filters automatically
maintained according to chlorine
contact level up to a preset
maximum rate per filter.

b. Filter backwash initiated by timer,
high head loss across filters or
manually.

c. Chlorine residual automatically
maintained by flow proportioning
and residual monitoring and feed
rate adjustment.

d. Chemical feed of alum and/or poly-
mers, if used, paced to filter
flow rate.

e. Reuse pump automatic shutdown at
low contact tank level.

f. Alarms transmitted to wastewater
lab and plant for appropriate
action due to the following:

1) Low or high chlorine residual
in reclaimed water.

2) High turbidity in filtered
water. (continued)

17



TABLE 2. (Continued)

3) Low contact tank/backwash stor-
age level.
4) Filter system malfunction.

Figure 3 shows a schematic flow diagram of the wastewater
treatment facilities including the reclamation facilities.
Figures 4, 5 and 6 are photographs of the pressure filters and
piping, the chlorine residual and turbidity analyzers, and the
pumps used for pumping to the filters and to the cannery.

The cost of construction for the wastewater reclamation fac-
jlities was approximately $325,000 as detailed on Table 3.
These costs increased Snokist Growers total investment in waste-
water treatment and handling facilities to above $800,000.

TABLE 3. COST OF CONSTRUCTION OF WASTEWATER
FILTRATION AND DISINFECTION FACILITIES

Facility Cost

1. Filter Building, including Contact $ 76,090
Tank in Basement
2. Filters, Installed Including Controls 72,140
3. Pumps, Installed 10,800
4. Chlorine Equipment, Installed 15,230
5. Piping & Plumbing in Building 51,020
6. Chemical (Alum) Feed Pump & Storage 5,790
Installed
7. Water Line & Reclaimed Water Line 12,710
to Cannery
8. Biological Effluent Line to Filter 3,060
Building

9. Electrical 20,570
10. Piping Inside of Cannery 36,230
11. Design Engineering 21,930
Total $325,570

18



WASTEWATER
REUSE IN

SCREENED WASTE CANNERY
FROM GANNERY  zp.enr 1

METERING é f“""?lou

BACKWASH
WATER

~€——— CHLORINE

SLUDGE

|
|
|
REAERATION : \
BASIN !
| > ( MULT! MEDIA

T FILTERS
| ' 1
FILTER \
|
: | ~S T BACKWASH
CLARIFIER | |
. FLOTATION SLUDGE
.rLJ:\. THICKENER
P
| | |
\;l vy | WASTE SLUDGE
.;:E{;s
BASIN
WASTE FLOW

——=—=—SLUDGE FLOW

Figure 3. Snokist Growers' wastewater treatment and reclamation
system - schematic flow diagram, 1975 and 1976.

19



*S9A|RA pajenjoe A||edlLj}e

-wnaud Y3Lm dLjewolne si BuLysemydeg -ud3uad 333| dol ayy e add
LBOL343A 3y3 ybnouyz sabueyosip pue u4djuad Jybra e adid |edL3JU3A
3yl ybnouyy saajus ysemyoeg -urbaew 3143| e 993 uLr pajoafui si
SULUO[Y] “"S3A[BA [O4JUOD MO[4 PuR SUIIBU JUSN[443 US1[L4 Byl 910N
M93LL4 (2 "ON) 342 Byl puLyaq pue 143| 3yz 03 saBJRYISLP 4d1EM

PS483L L4 “JUBLU BY} WOU4 SL P39 USIBMBISEM  WRISAS UII|LJ BUNSSAUY

*y aunbLy

20



Figure 5. Continuous turbidity and chlorine residual
analyzers for reclaimed wastewater. Filters
are in the background.

Figure 6. Filter feed and backwash pumps and reclaimed
water pump.

21



TREATMENT SYSTEM OPERATION AND MONITORING

The biological treatment system was monitored during the
1974, 1975 and 1976 processing seasons and the effluent polish-
ing system, constructed in 1975, was operated and monitored
during the 1975 and 1976 processing seasons. The performances
of the systems were monitored to determine the feasibility for
reuse and to document pollutant reduction. Operation and mon-
itoring of the reclamation system was conducted during pear,
peach and apple processing from late August into the winter.

Treatment System Operation

Figure 3 shows the schematic flow diagram for the wastewater
treatment system. The nutrients nitrogen and phosphorus were
added in the form of diammonium phosphate and aqueous ammonia to
the screened and metered processing wastewater. The nutrient
addition was established initially at ratios of 0.04 to 1 of
nitrogen to COD and 0.006 to 1 of phosphorus to COD. After
start up and establishment of the biological treatment system,
the nutrient feed rate was adjusted according to the concentra-
tions of nitrogen and phosphorus in the supernatent from the
mixed liquor. The feed was adjusted to maintain from 0.5 to 1
mg/1 of ammonia and/or nitrate nitrogen and the same concentra-
tion of phosphate phosphorus. The system was operated to main-
tain no less than 2 mg/1 of dissolved oxygen and sludge recycle
was maintained to retain all of the solids in the system. The
sludge recycle rate was normally 1.5 to 2 times the wastewater
flow rate. After the solids in the basin (mixed liquor sus-
pended solids MLSS) reached approximately 4000 mg/1, sludge
wasting was initiated to the flotation thickener. The thicken-
ed solids were hauled via tank truck to disposal on farm Tland
in the Yakima area.

The biological treatment system was designed for COD removal
rates of approximately 0.20 grams COD per gram mixed liquor
volatile suspended solids per day (g COD/g MLVSS day). The
clarifier was designed for a surface loading rate not to exceed
16,000 1iters per day per square meter (1/sq m-day) and the
sludge recirculation capacity was designed for up to two times
the maximum influent flow rate. Up to 2,800 liters per minute
of secondary effluent can be applied to the pressure filters.
The actual flow rate depends on the demand exerted by the reuse
pump to the cannery and the need for backwash water for the
filters. Filtration rate of the reclaimed wastewater was de-
signed at up to 0.5 centimeters per second(cm/sec) face velocity
on the filter media. The filter backwash flow rate was set at
approximately 1.2 cm/sec face velocity. Each filter flow rate
is controlled by an orifice flow meter and pneumatically
operated modulating butterfly valve. Chlorine is injected into
the filtered effluent line through a diffuser which extends
across the filtered effluent line ahead of the contact tank.

22



The chlorine residual monitoring points are at the contact tank
entrance and effluent. The continuous chlorine residual analy-
zers record the chlorine residual. The chlorine feed rate is
paced to the filter flow rate and adjusted according to the
residual at the contact tank entrance, resulting in a compound
loop chlorine control system.

Treatment System Monitoring

Snokist Growers wastewater treatment system was routinely